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Software Version: 23.06.1602

FR1 N41 MIMO-ANT3

Frequency Stability

BNaEd (iﬁf) Ba(n'\gl\f'vzi;:lth Arfen (I;Arﬁg) Modulation RB D%\)/Lar:;m Verdict  Environment
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0062 PASS NV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0058 PASS LV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0041 PASS HV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0033 PASS -30°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0082 PASS -20°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0064 PASS -10°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0031 PASS 0°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0017 PASS 10°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0048 PASS 20°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0039 PASS 30°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 0.0088 PASS 40°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 -0.0018 PASS 50°C
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Peak to Average Ratio

B'::?d (iﬁf) Ba?'\ﬁgzi;.lth Arfcn (';Arf'g) Modulation RB R(szu)lt Izén;:)t Verdict
41 30 20 518598 2592.99 DFT-s-OFDM P1/2 BPSK 50@0 7.0 13 PASS
41 30 20 518598 2592.99 DFT-s-OFDM P1/2 BPSK 1@0 7.31 13 PASS
41 30 20 518598 2592.99 DFT-s-OFDM QPSK 50@0 6.87 13 PASS
41 30 20 518598 2592.99 DFT-s-OFDM QPSK 1@0 6.92 13 PASS

N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-OFDM_PI_2-
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Sporton International Inc. (Kunshan) Page Number 1 A7-2 of 34
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G



samranas. FCC RF Test Report Report No. : FG482619J

Occupied Bandwidth

Band (iﬁg) Ba?l\%vzi;“h Arfen ('Jﬁ(z]) Modulation RB (?wivzv) 26(UII\/|BHzB)W
41 30 10 518598 2592.99 CP-OFDM QPSK 24@0 8.5717 9.895
41 30 10 518598 2592.99 CP-OFDM 16 QAM 24@0 8.5824 9.944
41 30 10 518598 2592.99 CP-OFDM 64 QAM 24@0 8.5581 9.786
41 30 10 518598 2592.99 CP-OFDM 256 QAM 24@0 8.5806 9.655
41 30 15 518598 2592.99 CP-OFDM QPSK 38@0 13.572 14.75
41 30 15 518598 2592.99 CP-OFDM 16 QAM 38@0 13.568 14.33
41 30 15 518598 2592.99 CP-OFDM 64 QAM 38@0 13.599 14.61
41 30 15 518598 2592.99 CP-OFDM 256 QAM 38@0 13.525 14.48
41 30 20 518598 2592.99 CP-OFDM QPSK 51@0 18.203 19.61
41 30 20 518598 2592.99 CP-OFDM 16 QAM 51@0 18.182 19.59
41 30 20 518598 2592.99 CP-OFDM 64 QAM 51@0 18.141 19.86
41 30 20 518598 2592.99 CP-OFDM 256 QAM 51@0 18.184 19.33
41 30 25 518598 2592.99 CP-OFDM QPSK 65@0 23.194 24.69
41 30 25 518598 2592.99 CP-OFDM 16 QAM 65@0 23.228 24.24
41 30 25 518598 2592.99 CP-OFDM 64 QAM 65@0 23.287 24.59
41 30 25 518598 2592.99 CP-OFDM 256 QAM 65@0 23.304 24.49
41 30 30 518598 2592.99 CP-OFDM QPSK 78@0 27.846 29.69
41 30 30 518598 2592.99 CP-OFDM 16 QAM 78@0 27.86 29.49
41 30 30 518598 2592.99 CP-OFDM 64 QAM 78@0 27.804 29.09
41 30 30 518598 2592.99 CP-OFDM 256 QAM 78@0 27.816 29.17
41 30 35 518598 2592.99 CP-OFDM QPSK 92@0 32.851 34.55
41 30 35 518598 2592.99 CP-OFDM 16 QAM 92@0 32.88 34.28
41 30 35 518598 2592.99 CP-OFDM 64 QAM 92@0 32.785 34.29
41 30 35 518598 2592.99 CP-OFDM 256 QAM 92@0 32.801 34.15
41 30 40 518598 2592.99 CP-OFDM QPSK 106@0 37.81 39.4
41 30 40 518598 2592.99 CP-OFDM 16 QAM 106@0 37.788 39.3
41 30 40 518598 2592.99 CP-OFDM 64 QAM 106@0 37.798 39.44
41 30 40 518598 2592.99 CP-OFDM 256 QAM 106@0 37.814 39.11
41 30 45 518598 2592.99 CP-OFDM QPSK 119@0 42.523 44.32
41 30 45 518598 2592.99 CP-OFDM 16 QAM 119@0 42.487 44.36
41 30 45 518598 2592.99 CP-OFDM 64 QAM 119@0 42.656 44.57
41 30 45 518598 2592.99 CP-OFDM 256 QAM 119@0 42.358 43.86
41 30 50 518598 2592.99 CP-OFDM QPSK 133@0 47.38 49.15
41 30 50 518598 2592.99 CP-OFDM 16 QAM 133@0 47.414 49.06
41 30 50 518598 2592.99 CP-OFDM 64 QAM 133@0 47.306 49.17
41 30 50 518598 2592.99 CP-OFDM 256 QAM 133@0 47.657 49.02
41 30 60 518598 2592.99 CP-OFDM QPSK 162@0 57.838 59.71
41 30 60 518598 2592.99 CP-OFDM 16 QAM 162@0 57.667 59.69
41 30 60 518598 2592.99 CP-OFDM 64 QAM 162@0 57.767 59.84
41 30 60 518598 2592.99 CP-OFDM 256 QAM 162@0 57.839 59.93
41 30 70 518598 2592.99 CP-OFDM QPSK 189@0 67.541 69.63
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41 30 70 518598 2592.99 CP-OFDM 16 QAM 189@0 67.682 69.67
41 30 70 518598 2592.99 CP-OFDM 64 QAM 189@0 67.534 69.95
41 30 70 518598 2592.99 CP-OFDM 256 QAM 189@0 67.544 69.76
41 30 80 518598 2592.99 CP-OFDM QPSK 217@0 77.583 80.25
41 30 80 518598 2592.99 CP-OFDM 16 QAM 217@0 77.5 79.99
41 30 80 518598 2592.99 CP-OFDM 64 QAM 217@0 77.544 80.02
41 30 80 518598 2592.99 CP-OFDM 256 QAM 217@0 77.562 80.1
41 30 90 518598 2592.99 CP-OFDM QPSK 245@0 87.636 90.31
41 30 90 518598 2592.99 CP-OFDM 16 QAM 245@0 87.325 90.39
41 30 90 518598 2592.99 CP-OFDM 64 QAM 245@0 87.349 90.24
41 30 90 518598 2592.99 CP-OFDM 256 QAM 245@0 87.257 90.23
41 30 100 518598 2592.99 CP-OFDM QPSK 273@0 97.675 100.7
41 30 100 518598 2592.99 CP-OFDM 16 QAM 273@0 97.585 100.6
41 30 100 518598 2592.99 CP-OFDM 64 QAM 273@0 97.361 100.4
41 30 100 518598 2592.99 CP-OFDM 256 QAM 273@0 97.487 100.5
N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
Gais: OF

M Gan Low

Ref Lyl Offset 20.00 6B e b RefLvi Offset 20.00 8
Ref Value 30.00 dBm /Div 100 Rel Ve 30.00 dBm

Center 250299 GHz #Video BW 300.00 kHz* Span 20 Mz (Center 25920 #Video BW 300.00 kHz* Span 20 MHz|
#Res BIW 100.00 kHz Sweep 2.53 ms (1001 pts) Ri 0.00 kHz Swaep 2.53 ms (100 pis)|
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N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Span 20 Mz

Video BW 300,00 kHz" pa
Sweep 253 ms [

N41(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Video BW 470.00 khz" . Span 30 WiHg|
Sweep 1.67 ms (1001 pis)

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Span 20 Mz
Sweep 253 ms (1001 pts)

N41(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

s

Span 30 Mz
Sweep 1.67 ms (1001 pts)

Total Paveer
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N41(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

#Video BW 470,00 kHz*

N41(20M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

#Video BW 620,00 kHz*

Transmit Freq Eor
wioth

T
27 m (1001 pis)

N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Span 30 Mz
Sweep 1.67 ms (1001 pts)

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

Span 40 Mz
Sweep 1.27 ms (100 pts)

Total Paveer
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N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

#Video BW 620,00 kHz*

N41(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

#Video BW 810,00 kHz*

Transmit Freq Eor
wioth

T
Sweep 1.00 ms (1001 pis)

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

#yideo BW 620, : Span 40 Mz
Sweep 1.27 ms (100 pts)

N41(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun
Gate

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

Span 50 Mz
Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A7-7 of 34



samranas. FCC RF Test Report Report No. : FG482619J

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Video BW 810,00 khz" ) Spar I ) ' ) Span 50 Mz
Sweep 100 ms [ Sweep 1.00ms (100 pts)

N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Ly Offset 20.00 4B Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm Ref Value 30.00 dBm

Video BW 810,00 khz" ) Span 60 WiHg| 2: 9100 Span 60 Mz
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

Total Paveer

Transmit Freq Eor
wioth
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N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B B ot 20,
Ref Value 30.00 dBm 4 Ref Value 30.00 dBm

Video BW 810,00 khz" ) Spar I ' Span 60 Mz
Sweep 100 ms [ Sweep 1.00ms (1001 pts)

N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Ly Offset 20.00 4B Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm Ref Value 30.00 dBm

#¥ideo BW 1,101 Span 70 W] 2: #ideo BV 1.1000 MHz' ) Span 70 Mz
Sweep 1.00 ms (1001 pis) Sweep 1.00ms (1001 pts)

Total Paveer

Transmit Freq Eor
wioth
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N41(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

#Video BW 1.1000 MHZ"

Total Pawer

N41(40M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnout RF
ing D

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 1.3000 MHZ"
[#Res BIW 430.00 kHz

Qooupied Bandwidth

N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#ideo BV 1.1000 MHz' ) Span 70 Mz
Sweep 1.00ms (1001 pts)

Total Paveer

Power

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

ST,

20 BW 1.3000 MHZ* Span B0 Mz
Sweep 1.00ms (1001 pts)

wer

W Power
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N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

Center 250299 GHz #Video BW 1.3000 MHZ"
[#Res BIW 430.00 kHz

Cooupied Bandui
Total Power

N41(45M)_CP-
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[spectrum Anayzer 1
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Ref Value 30.00 dBm
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Qooupied Bandwidth

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#ideo BIY 1.3000 MHz' Span B0 Mz
Sweep 1.00ms (1001 pts)

Occuied Bandw
Tetal Pawer

Trane Power

N41(45M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

20 BW 1.3000 MHZ* . Span 80 Mz
Sweep 1.00ms (1001 pts)

wer

W Power
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N41(45M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

Center 259299 GHz #Video BW 1.3000 MHZ"
[#Res BIW 470.00 kHz

Qooupied Bandui
4 Total Power

N41(50M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnout RF
ing D

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Center 259299 GHz #Video BW 1,6000 MHZ"
[#Res BIW 510.00 kHz

N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#Video BW 1.3000 MHz*

Span 80 Mz
Sweep 1.00ms (1001 pts)

Total Paveer

Power

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun
Gatz; O

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

je0 BW 1.6000 MHz"

Span 100 MHz]
Sweep 1.00ms (100 pts)

wer

W Power
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N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

Center 259299 GHz #Video BW 1,6000 MHZ"
[#Res BIW 510.00 kHz

Total Pawer

N41(60M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnout RF
ing D

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 2.0000 MHz"
[#Res BIW 620.00 kHz

Qooupied Bandwidth

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#ideo BIV 1.6000 MHz' : Span 100 MHz]
Sweep 1.00ms (100 pts)

Occuied Bandw
Tetal Pawer

Trane Power

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun
Gatz; O

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

20 BW 20000 MHZ* i Span 120 MHz]
Sweep 1.00ms (100 pts)

wer

W Power
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N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

Center 250299 GHz #Video BW 2.0000 MHz"

[#Res BIW 620.00 kHz

Cooupied Bandui
Total Power

N41(70M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnout RF
ing D

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

#Video BW 24000 MHZ'

Span 140 Mz
Sweep 1.00 ms (1001 pis)

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#Video BW 20000 MHz'

Occuied Bandw
Tetal Pawer

Trane Power

N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

20 BW 24000 MHz"

wer

W Power

Span 120 MHz

Sweep 1.00ms (100 pts)

Span 140 MHz]
Sweep 1.00ms (1001 pts)
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N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

#Video BW 2.4000 MHZ' p 2 2 #ideo BIW 24000 MHz' ) Span 140 MHz]
Sweep 1.00ms (1001 pts)

Occuied Bandw
Total Pover d : Tetal Pawer

Trane Power

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anazer 1

|Cocupied BW

KEYSIGHT Input RF G Alten 2068 Tiig Froa Run

R T epe COBMGDC  CarClom 4.1 Couplig OC Con Gale: OF
dogn Ak Freq Ref I (S) . #5 Gan Low

Ref Lyl Offset 20.00 6B = RefLvi Offset 20.00 8

Ref Value 30.00 dBm Div 100 Rel Ve 30.00 dBm

S ——

#Video BW 27000 MHZ' Span 160 MHz z ) je0 BW 7000 MHz* Span 160 MHz

Sweep 1.00 ms (1001 pis) Sweep 1.00ms (1001 pts)

wer

W Power
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N41(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Value 30.00 dBm

#Video BW 27000 MHZ'

Total Pawer

N41(90M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnout RF
ing D

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm

LS Y

#Video BW 3.0000 MHz'

N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

#ideo BIW 2.7000 MHz' Span 160 MHz]
Sweep 1.00ms (1001 pts)

Total Paveer

Power

N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun
Gatz; O

M Gan Low

Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm

feo B 3.0000 MHz' Span 180 MHz]
Sweep 1.00ms (100 pts)

wer

W Power
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N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ly Offset 20.00 4B
Ref Value 30.00 dBm
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Sweep 1.00ms (100 pts)
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N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 20.00 6B = b RefLvi Offset 20.00 8
Ref Value 30.00 dBm /Div 100 Rel Ve 30.00 dBm

[Center 2.5030 GHz #Video BW 3.0000 MHz' Span 200 MHz, (Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BIW 1.0000 MHz Sweep 1.00 ms (1001 pts) #Res BWW 1.0000 MKz Swaep 1,00 ms (100 pis)|

2 Matics v

Ocoupied Bandwidth Qczupied Bandwidih
Total Paveer
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Conducted Spurious Emissions

B'ZIr?d (iﬁf) Ba?dgzi;jth Arfen (';Arf'g) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
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41 30 100 509202 2546.01
41 30 100 518598 2592.99
41 30 100 518598 2592.99
41 30 100 518598 2592.99
41 30 100 518598 2592.99
41 30 100 518598 2592.99
41 30 100 518598 2592.99
41 30 100 528000 2640.0
41 30 100 528000 2640.0
41 30 100 528000 2640.0
41 30 100 528000 2640.0
41 30 100 528000 2640.0
41 30 100 528000 2640.0

DFT-s-OFDM QPSK 1@0 see graph PASS
DFT-s-OFDM BPSK 1@0 see graph
DFT-s-OFDM BPSK 1@0 see graph PASS
DFT-s-OFDM BPSK 1@0 see graph PASS
DFT-s-OFDM QPSK 1@0 see graph
DFT-s-OFDM QPSK 1@0 see graph PASS
DFT-s-OFDM QPSK 1@0 see graph PASS
DFT-s-OFDM BPSK 1@0 see graph
DFT-s-OFDM BPSK 1@0 see graph PASS
DFT-s-OFDM BPSK 1@0 see graph PASS
DFT-s-OFDM QPSK 1@0 see graph
DFT-s-OFDM QPSK 1@0 see graph PASS
DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

B’;{Ed (iﬁf) Ba(r:\ﬁgzi?th Arfcn (';/:Iig) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK l@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK l@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 270@0 see graph PASS
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